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Test  ITtems Test Results Test Methods
*Bacterial Filtration 1 >99.8 CNS 14775 T4037-2003
Efficiency (BFE)(%) 2 > 99.9
Staphylococcus aureus 3 >99.9
ATCC 6538 4 >99.9

3 2799 .9

Note: Control average: 1939 CFU.

Note: Mean particle size: 3.1 um.

Note: Testing side: outside of specimen.

Note: Testing area: 39.5 cii.

Note: Flow rate : 28.3 L/min.

Note: Sample description is given by the client: :dc Microparticle Stopper N95 Medical Flat Mask

Note: The test report is.the, test resylts issued, by, the testing.institution as requested
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